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CAS NO. HAp MDL
84-74-2 %(w/w)  0.003
85-68-7 %(w/w)  0.003
117-81-7 %(w/w)  0.003
28553-12-0/ %(wiw)  0.010
68515-48-0
117-84-0 %(w/w)  0.003
26761-40-0 / %(w/w)  0.010
68515-49-1

131-11-3 %(w/w)  0.003
84-66-2 %(w/w)  0.003
84-69-5 %(w/w)  0.003
84-76-4 %(w/w)  0.003
27554-26-3 %(w/w)  0.010
131-16-8 %(w/w)  0.003
84-61-7 %(w/w)  0.003
131-18-0 %(w/w)  0.003
523-31-9 %(w/w)  0.003
84-62-8 %(w/w)  0.003
84-75-3 %(w/w)  0.003
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Report No.  A2190255086101001E Page 1 of 6

HIFERAL T ARERBEIR AR A

Applicant  GUANGDONG JIAJING TECHNOLOGY CO., LTD

o Hk JRERENRIEAD T XK S

Address NO.9, JINGYE ROAD, SHIBU INDUSTRIAL PARK, LIAOBU TOWN, DONGGUAN,
GUANGDONG, CHINA

PATF U2 A i KA A5 B i B T SRR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the client

FE it 24 FR KR

Sample Name black water-based ink

L RE 2019.09.26

Sample Received Date Sep. 26, 2019

FE LI 1 4] 2019.09.26-2019.09.29

Testing Period Sep. 26,2019 to Sep. 29,2019

R EE SR HRA 2 P ER, XS FrHR AT AE ity v R AR R F R IR 24700k
Test Requested As specified by client, to test Phthalates in the submitted sample(s).
IR 3 A 45 51 e SN

Test Method/Test Result(s) Please refer to the following page(s).

[nspection & T

Reviewed by
R J
H 1]
%/( 9% [A 2019.09.29
Date
H I
HARZLH Technical Manager No. R158926045
1A AR AT BR A ) ARG RN T 5 22 DT 2 AT D 2 ek X AR A M KA

dfng, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China

cert.com  Complaint call:0755-33681700 Complaint E-mail:complair

v.cti-cert.com  E-mailiinfo@
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Test Report

F2w JLe

Report No.  A2190255086101001E Page 2 of 6
iﬁmﬂﬁfiﬁi’ Test Method
MPRAY 28
WA 55 A7 7% Vi
Test Item(s) Test Method Equipment(s)
ARR — H R I ZH#EN 14372:2004 (F) GC-MS
Phthalates Refer to EN 14372:2004(E)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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M S5 5 Test Result(s)
MR H Tested Item(s) 253 Result J5 A5 Hi IR MDL
4R 2K —FIBREE Phthalates
BR7K —HR T8 Dibutyl N.D. 30 mg/kg
phthalate(DBP)
CAS#:84-74-2
SRR HER T 3R AEEE Butyl benzyl N.D. 30 mg/kg
phthalate(BBP)
CAS#:85-68-7
SRR T HR — (2-25) Ol Di- N.D. 30 mg/kg
(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7
ARIK —HR —IE¥E Di-n-octyl N.D. 30 mg/kg
phthalate(DNOP)
CAS#:117-84-0
LRR2E — H R — % W5 Di-isononyl N.D. 50 mg/kg
phthalate(DINP)
CAS#:28553-12-0,68515-48-0
ARIR HIR 28 Di-iso-decyl N.D. 50 mg/kg
phthalate(DIDP)
CAS#:26761-40-0,68515-49-1
B2 HEE — HfiE Dimethyl N.D. 30 mg/kg
phthalate(DMP)
CAS#:131-11-3
BRIK " HR B8 Diethyl N.D. 30 mg/kg
phthalate(DEP)
CAS#:84-66-2
ARZK —HR A8 Dipropyl N.D. 30 mg/kg
phthalate(DPrP)
CAS#:131-16-8
AR —HR 5% Tl Diisobutyl N.D. 30 mg/kg
phthalate(DIBP)
CAS#:84-69-5
ARZK —HIFR XS Dipentyl N.D. 30 mg/kg
phthalate(DPP)
CAS#:131-18-0
SR2K — H R —3F U5 Dicyclohexyl N.D. 30 mg/kg
phthalate(DCHP)
CAS#:84-61-7
BRIK —HIR I8 Diisooctyl N.D. 50 mg/kg
phthalate(DIOP)
CAS#:27554-26-3
ARZK R T8 Dinonyl N.D. 30 mg/kg
phthalate(DNP)
CAS#:84-76-4

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@: com Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Report No.  A2190255086101001E Page 4 of 6
M S5 5 Test Result(s)
AR —HR — CUlE Di-n-hexyl N.D. 30 mg/kg
phthalate(DNHP)
CAS#:84-75-3
SRR —HR —*FTE Dibenzyl N.D. 30 mg/kg
phthalate(DBzP)
CAS#:523-31-9
A% — WEZ W5 Diphenyl N.D. 30 mg/kg
phthalate(DPhP)
CAS#:84-62-8
B /B AL IR LR EENTH
Sample/Part Description Black ink
#BIE: -N.D. = RAat ChTI7idkm R

-mg/kg=ppm= H I3 ZL—
Remark: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R ARG P RBIRLS RERT. B%. SV ATHREES. SRR EENA.

\&

N4

Note: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call

0755-

“09 40Q%
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A 27
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Report No. A2190255086101001E Page 5 of 6
M FRFE Test Process
HEESTEET FAEH AR ER R
Weigh sampleandplace =9 Ezxtracted with ——
it ina thimhle organic solwvent Concentrate the extract
FACC-MSS#T HESEHTE EREEIEHRETERA
] Ilaleup with —  Transferthe extractintoa

Analyzed by GC-M3

organicsolvent

wolumetric flask

NL WL~y



CTI s

CENTRE TESTING INTERNATIONAL

I
Test Report
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Report No.  A2190255086101001E Page 6 of 6

R an B A

Photo(s) of the sample(s)

v
2
>
*% *j:l?i %: o ;E k%
**% End of report ***
75 BH Statement:
Lo Rl & A NS B ) B Sk 5 T % 2 R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGHLRESE S R SR AL, W N SR DT, CTIRIZ SEH st
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified,
3. AR RIS AU 32 R AT
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RECTIHHFEE, AFESEHIARE
Without written approval of CTI, this report can’t be reproduced except in full;
5. kIR S RIS AR S SCNER R, B SO,

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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HIFERAL T ARERBEIR AR A

Applicant  GUANGDONG JIAJING TECHNOLOGY CO., LTD

o Hk JRERENRIEAD T XK S

Address NO.9, JINGYE ROAD, SHIBU INDUSTRIAL PARK, LIAOBU TOWN, DONGGUAN,
GUANGDONG, CHINA

PATF U2 A i KA A5 B i B T SRR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the client

FE it 24 FR ANV &

Sample Name red water-based ink

L RE 2019.09.26

Sample Received Date Sep. 26, 2019

FE LI 1 4] 2019.09.26-2019.09.29

Testing Period Sep. 26,2019 to Sep. 29,2019

R EE SR HRA 2 P ER, XS FrHR AT AE ity v R AR R F R IR 24700k
Test Requested As specified by client, to test Phthalates in the submitted sample(s).
IR 3 A 45 51 e SN

Test Method/Test Result(s) Please refer to the following page(s).

[nspection & T

Reviewed by
% T Ao
ﬂ [A 2019.09.29
Date
H I
HARZLH Technical Manager No. R158926045

s il ) A 2R TRYIT 22 DXHT 22 T8 D% AR Ak DX AR A I Kk

dfng, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China

cert.com  Complaint call:0755-33681700 Complaint E-mail:complair

v.cti-cert.com  E-mailiinfo@
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Test Report

F2w JLe

Report No.  A2190255086101007E Page 2 of 6
iﬁmﬂﬁfiﬁi’ Test Method
MPRAY 28
WA 55 A7 7% Vi
Test Item(s) Test Method Equipment(s)
ARR — H R I ZH#EN 14372:2004 (F) GC-MS
Phthalates Refer to EN 14372:2004(E)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com
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M S5 5 Test Result(s)
MR H Tested Item(s) 253 Result J5 A5 Hi IR MDL
4R 2K —FIBREE Phthalates
BR7K —HR T8 Dibutyl N.D. 30 mg/kg
phthalate(DBP)
CAS#:84-74-2
SRR HER T 3R AEEE Butyl benzyl N.D. 30 mg/kg
phthalate(BBP)
CAS#:85-68-7
SRR T HR — (2-25) Ol Di- N.D. 30 mg/kg
(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7
ARIK —HR —IE¥E Di-n-octyl N.D. 30 mg/kg
phthalate(DNOP)
CAS#:117-84-0
LRR2E — H R — % W5 Di-isononyl N.D. 50 mg/kg
phthalate(DINP)
CAS#:28553-12-0,68515-48-0
ARIR HIR 28 Di-iso-decyl N.D. 50 mg/kg
phthalate(DIDP)
CAS#:26761-40-0,68515-49-1
B2 HEE — HfiE Dimethyl N.D. 30 mg/kg
phthalate(DMP)
CAS#:131-11-3
BRIK " HR B8 Diethyl N.D. 30 mg/kg
phthalate(DEP)
CAS#:84-66-2
ARZK —HR A8 Dipropyl N.D. 30 mg/kg
phthalate(DPrP)
CAS#:131-16-8
AR —HR 5% Tl Diisobutyl N.D. 30 mg/kg
phthalate(DIBP)
CAS#:84-69-5
ARZK —HIFR XS Dipentyl N.D. 30 mg/kg
phthalate(DPP)
CAS#:131-18-0
SR2K — H R —3F U5 Dicyclohexyl N.D. 30 mg/kg
phthalate(DCHP)
CAS#:84-61-7
BRIK —HIR I8 Diisooctyl N.D. 50 mg/kg
phthalate(DIOP)
CAS#:27554-26-3
ARZK R T8 Dinonyl N.D. 30 mg/kg
phthalate(DNP)
CAS#:84-76-4

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@: com Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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T %5 3R Test Result(s)

AR —HR — CUlE Di-n-hexyl N.D. 30 mg/kg
phthalate(DNHP)
CAS#:84-75-3

BEZK — HFR —KfiE Dibenzyl N.D. 30 mg/kg
phthalate(DBzP)
CAS#:523-31-9

A% — WEZ W5 Diphenyl N.D. 30 mg/kg
phthalate(DPhP)
CAS#:84-62-8

B /AL HR CARGERTHE
Sample/Part Description Red ink

UE: ND. = R ChTI5ER H )
-mg/kg =ppm= H I3 —

Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R ARG P RBIRLS RERT. B%. SV ATHREES. SRR EENA.

\&

N4

Note: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.
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M FRFE Test Process
HEERTEET FaHEHER R
Weigh sampleandplace =9 Ezxtracted with ——
it ina thimhle organic solwvent Concentrate the extract
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] Ilaleup with —  Transferthe extractintoa
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R an B A

Photo(s) of the sample(s)
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**% End of report ***
75 BH Statement:
Lo Rl & A NS B ) B Sk 5 T % 2 R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGHLRESE S R SR AL, W N SR DT, CTIRIZ SEH st
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified,
3. AR RIS AU 32 R AT
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RECTIHHFEE, AFESEHIARE
Without written approval of CTI, this report can’t be reproduced except in full;
5. kIR S RIS AR S SCNER R, B SO,

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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HIFERAL T ARERBEIR AR A

Applicant  GUANGDONG JIAJING TECHNOLOGY CO., LTD

o Hk JRERENRIEAD T XK S

Address NO.9, JINGYE ROAD, SHIBU INDUSTRIAL PARK, LIAOBU TOWN, DONGGUAN,
GUANGDONG, CHINA

PATF U2 A i KA A5 B i B T SRR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the client

FE it 24 FR A KSR

Sample Name yellow water-based ink

L RE 2019.09.26

Sample Received Date Sep. 26, 2019

FE LI 1 4] 2019.09.26-2019.09.29

Testing Period Sep. 26,2019 to Sep. 29,2019

R EE SR HRA 2 P ER, XS FrHR AT AE ity v R AR R F R IR 24700k
Test Requested As specified by client, to test Phthalates in the submitted sample(s).
IR 3 A 45 51 e SN

Test Method/Test Result(s) Please refer to the following page(s).

[nspection & T

Reviewed by
R J
H 1]
%/( 9% [A 2019.09.29
Date
H I
HARZLH Technical Manager No. R158926045
1A AR AT BR A ) ARG RN T 5 22 DT 2 AT D 2 ek X AR A M KA

dfng, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China

cert.com  Complaint call:0755-33681700 Complaint E-mail:complair

v.cti-cert.com  E-mailiinfo@
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iﬁmﬂﬁfiﬁi’ Test Method
MPRAY 28
WA 55 A7 7% Vi
Test Item(s) Test Method Equipment(s)
ARR — H R I ZH#EN 14372:2004 (F) GC-MS
Phthalates Refer to EN 14372:2004(E)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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Report No.  A2190255086101004E Page 3 of 6
M S5 5 Test Result(s)
MR H Tested Item(s) 253 Result J5 A5 Hi IR MDL
4R 2K —FIBREE Phthalates
BR7K —HR T8 Dibutyl N.D. 30 mg/kg
phthalate(DBP)
CAS#:84-74-2
SRR HER T 3R AEEE Butyl benzyl N.D. 30 mg/kg
phthalate(BBP)
CAS#:85-68-7
SRR T HR — (2-25) Ol Di- N.D. 30 mg/kg
(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7
ARIK —HR —IE¥E Di-n-octyl N.D. 30 mg/kg
phthalate(DNOP)
CAS#:117-84-0
LRR2E — H R — % W5 Di-isononyl N.D. 50 mg/kg
phthalate(DINP)
CAS#:28553-12-0,68515-48-0
ARIR HIR 28 Di-iso-decyl N.D. 50 mg/kg
phthalate(DIDP)
CAS#:26761-40-0,68515-49-1
B2 HEE — HfiE Dimethyl N.D. 30 mg/kg
phthalate(DMP)
CAS#:131-11-3
BRIK " HR B8 Diethyl N.D. 30 mg/kg
phthalate(DEP)
CAS#:84-66-2
ARZK —HR A8 Dipropyl N.D. 30 mg/kg
phthalate(DPrP)
CAS#:131-16-8
AR —HR 5% Tl Diisobutyl N.D. 30 mg/kg
phthalate(DIBP)
CAS#:84-69-5
ARZK —HIFR XS Dipentyl N.D. 30 mg/kg
phthalate(DPP)
CAS#:131-18-0
SR2K — H R —3F U5 Dicyclohexyl N.D. 30 mg/kg
phthalate(DCHP)
CAS#:84-61-7
BRIK —HIR I8 Diisooctyl N.D. 50 mg/kg
phthalate(DIOP)
CAS#:27554-26-3
ARZK R T8 Dinonyl N.D. 30 mg/kg
phthalate(DNP)
CAS#:84-76-4

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@: com Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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T %5 3R Test Result(s)

AR —HR — CUlE Di-n-hexyl N.D. 30 mg/kg
phthalate(DNHP)
CAS#:84-75-3

BEZK — HFR —KfiE Dibenzyl N.D. 30 mg/kg
phthalate(DBzP)
CAS#:523-31-9

A% — WEZ W5 Diphenyl N.D. 30 mg/kg
phthalate(DPhP)
CAS#:84-62-8

B /AL i

Sample/Part Description Yellow ink

UE: ND. = R ChTI5ER H )
-mg/kg =ppm= H I3 —

Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R ARG P RBIRLS RERT. B%. SV ATHREES. SRR EENA.

\&

N4

Note: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.
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M FRFE Test Process
HEESTEET FAEH AR ER R
Weigh sampleandplace =9 Ezxtracted with ——
it ina thimhle organic solwvent Concentrate the extract
FACC-MSS#T HESEHTE EREEIEHRETERA
] Ilaleup with —  Transferthe extractintoa

Analyzed by GC-M3

organicsolvent

wolumetric flask
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Photo(s) of the sample(s)
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V/ H 2

***T&%%ﬂ{***

**% End of report ***

~

75 B Statement:

Lo Rl & A NS B ) B Sk 5 T % 2 R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGHLRESE S R SR AL, W N SR DT, CTIRIZ SEH st
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified,
3. AR RIS AU 32 R AT
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RECTIRIHFE, NG EHAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. kIR S RIS AR S SCNER R, B SO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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HIFERAL T ARERBEIR AR A

Applicant  GUANGDONG JIAJING TECHNOLOGY CO., LTD

o Hk JRERENRIEAD T XK S

Address NO.9, JINGYE ROAD, SHIBU INDUSTRIAL PARK, LIAOBU TOWN, DONGGUAN,
GUANGDONG, CHINA

PATF U2 A i KA A5 B i B T SRR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the client

FE it 24 FR Zh KR

Sample Name blue water-based ink

L RE 2019.09.26

Sample Received Date Sep. 26, 2019

FE LI 1 4] 2019.09.26-2019.09.29

Testing Period Sep. 26,2019 to Sep. 29,2019

R EE SR HRA 2 P ER, XS FrHR AT AE ity v R AR R F R IR 24700k
Test Requested As specified by client, to test Phthalates in the submitted sample(s).
IR 3 A 45 51 e SN

Test Method/Test Result(s) Please refer to the following page(s).

[nspection & T

Reviewed by
R J
H 1]
%/( 9% [A 2019.09.29
Date
H I
HARZLH Technical Manager No. R158926045
1A AR AT BR A ) ARG RN T 5 22 DT 2 AT D 2 ek X AR A M KA

dfng, Xing Dong Community, Xin'an Sub-district, Bao'an District, Shenzhen City, Guangdong Province, P.R. China

cert.com  Complaint call:0755-33681700 Complaint E-mail:complair

v.cti-cert.com  E-mailiinfo@
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iﬁmﬂﬁfiﬁi’ Test Method
MPRAY 28
WA 55 A7 7% Vi
Test Item(s) Test Method Equipment(s)
ARR — H R I ZH#EN 14372:2004 (F) GC-MS
Phthalates Refer to EN 14372:2004(E)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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M S5 5 Test Result(s)
MR H Tested Item(s) 253 Result J5 A5 Hi IR MDL
4R 2K —FIBREE Phthalates
BR7K —HR T8 Dibutyl N.D. 30 mg/kg
phthalate(DBP)
CAS#:84-74-2
SRR HER T 3R AEEE Butyl benzyl N.D. 30 mg/kg
phthalate(BBP)
CAS#:85-68-7
SRR T HR — (2-25) Ol Di- N.D. 30 mg/kg
(2-ethylhexyl) phthalate(DEHP)
CAS#:117-81-7
ARIK —HR —IE¥E Di-n-octyl N.D. 30 mg/kg
phthalate(DNOP)
CAS#:117-84-0
LRR2E — H R — % W5 Di-isononyl N.D. 50 mg/kg
phthalate(DINP)
CAS#:28553-12-0,68515-48-0
ARIR HIR 28 Di-iso-decyl N.D. 50 mg/kg
phthalate(DIDP)
CAS#:26761-40-0,68515-49-1
B2 HEE — HfiE Dimethyl N.D. 30 mg/kg
phthalate(DMP)
CAS#:131-11-3
BRIK " HR B8 Diethyl N.D. 30 mg/kg
phthalate(DEP)
CAS#:84-66-2
ARZK —HR A8 Dipropyl N.D. 30 mg/kg
phthalate(DPrP)
CAS#:131-16-8
AR —HR 5% Tl Diisobutyl N.D. 30 mg/kg
phthalate(DIBP)
CAS#:84-69-5
ARZK —HIFR XS Dipentyl N.D. 30 mg/kg
phthalate(DPP)
CAS#:131-18-0
SR2K — H R —3F U5 Dicyclohexyl N.D. 30 mg/kg
phthalate(DCHP)
CAS#:84-61-7
BRIK —HIR I8 Diisooctyl N.D. 50 mg/kg
phthalate(DIOP)
CAS#:27554-26-3
ARZK R T8 Dinonyl N.D. 30 mg/kg
phthalate(DNP)
CAS#:84-76-4

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@: com Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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T %5 3R Test Result(s)

AR —HR — CUlE Di-n-hexyl N.D. 30 mg/kg
phthalate(DNHP)
CAS#:84-75-3

BEZK — HFR —KfiE Dibenzyl N.D. 30 mg/kg
phthalate(DBzP)
CAS#:523-31-9

A% — WEZ W5 Diphenyl N.D. 30 mg/kg
phthalate(DPhP)
CAS#:84-62-8

R/ EALRE R 0,

Sample/Part Description Blue ink

UE: ND. = R ChTI5ER H )
-mg/kg =ppm= H I3 —

Remark: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R ARG P RBIRLS RERT. B%. SV ATHREES. SRR EENA.

\&

N4

Note: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.
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M FRFE Test Process
HEERTEET FAEH AR ER R
Weigh sampleandplace =9 Ezxtracted with ——
it ina thimhle organic solwvent Concentrate the extract
FACC-MSS#T HESEHTE EREEIEHRETERA
] Ilaleup with —  Transferthe extractintoa

Analyzed by GC-M3

organicsolvent

wolumetric flask
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R an B A

Photo(s) of the sample(s)

o ;fr{rmf/mrmn,rmprw[unpuwnupuqﬁl\l iy

V/ H 2

***T&%%ﬂ{***

**% End of report ***

~

75 B Statement:

Lo Rl & A NS B ) B Sk 5 T % 2 R
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. BEGHLRESE S R SR AL, W N SR DT, CTIRIZ SEH st
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified,
3. AR RIS AU 32 R AT
The result(s) shown in this report refer(s) only to the sample(s) tested,
4. RECTIRIHFE, NG EHAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. kIR S RIS AR S SCNER R, B SO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com




